Ferrari 488 Spider - ROOF - 0110

No.Part No.NameCon.PriceQtySelect
1 839771.. ROOF ASSEMBLY -Painted- -Standard- -With fabric headliner- new
0,00 
1 839795.. ROOF ASSEMBLY -INTP- -Painted- -Optional- -With leather headliner- new
0,00 
1 839796.. ROOF ASSEMBLY -INTA- -Painted- -Optional- -With Alcantara headliner- new
0,00 
2 83977600 COMPL. LH COVER LIFTER MECHANISM new
576,79 
3 83977700 COMPL. RH COVER LIFTER MECHANISM new
576,79 
4 86879400 COMPL. LH HINGE new
147,74 
5 86879500 COMPL. RH HINGE new
147,74 
6 83977800 COMPL. LOCK SYSTEM new
1.445,44 
7 83977900 LH STRIKER new
248,03 
8 83978000 RH STRIKER new
228,35 
9 87551100 LH FLAP MECHANISM new
469,74 
10 87646500 RH FLAP MECHANISM new
469,74 
11 83977000 FRONT PANEL -Unpainted- new
4.567,01 
12 83977300 REAR PANEL -Unpainted- new
4.015,82 
13 84726100 FRONT AND REAR HEADLINER KIT -Standard- -Fabric- new
1.881,93 
13 847262.. FRONT AND REAR HEADLINER KIT -Leather- -Optional- new
0,00 
13 847263.. FRONT AND REAR HEADLINER KIT -Alcantara- -Optional- new
0,00 
14 84603300 COMPLETE HYDRAULIC SYSTEM KIT new
6.172,41 
15 84697900 HYDRAULIC SYSTEM SOUNDPROOFING KIT new
228,35 
16 84603200 HYDRAULIC SYSTEM FASTENER KIT new
41,73 
17 83978100 STOP BUFFER new
3,94 
18 13046112 NUT new
0,19 
19 83979100 ROOF ECU -No longer supplied- -Replaced by 86719000- new
1.700,82 
19 86719000 ROOF ECU new
1.700,82 
20 83979000 ROOF WIRING HARNESS new
251,97 
21 84726500 FRONT AND REAR SEAL KIT new
1.476,41 
22 86473311 TONNEAU COVER new
2.205,13 
23 145854 RING CLAMP new
0,27 
24 84706800 ADHESIVE FOAM RUBBER new
0,61 
25 84643500 RH BRACKET new
7,72 
25 84643400 LH BRACKET new
7,72 
26 65366700 SCREW -M5 X 12- new
0,96 
27 168698 NUT new
1,43 
28 84807000 SHIM -Th. 0.5 mm- new
3,15 
28 84842000 SHIM -Th. 3 mm- new
3,94 
28 84807100 SHIM -Th. 1 mm- new
3,15 
29 215411 CLIP new
1,24 
30 84256000 RH REAR CENTRING PLATE new
30,71 
31 84256100 LH REAR CENTRING PLATE new
30,71 
32 11568124 SCREW new
0,77 
33 86495900 LH WINDSCREEN STRIKER PLATE new
36,22 
33 86496000 RH WINDSCREEN STRIKER PLATE new
36,22 
34 316338 ECU MOUNTING BRACKET new
55,14 
35 84503800 SHIM KIT FOR ADJUSTING ROOF RELATIVE TO WINDSCREEN new
28,36 
36 14305334 SCREW -M6 X 20- new
0,23 
37 12646624 WASHER new
0,23 
38 16287224 SCREW -M8 X 16- new
0,41 
39 219344 WASHER new
0,27 
40 85422400 TUB LIFTING MECHANISM FASTENER SHIM 4 new
2,52 
40 84508500 TUB LIFTING MECHANISM FASTENER SHIM 0.5 new
3,78 
40 84508700 TUB LIFTING MECHANISM FASTENER SHIM 1.5 new
5,67 
40 84508600 TUB LIFTING MECHANISM FASTENER SHIM 1 new
3,78 
41 82271400 SCREW -M8 X 25- new
0,95 
42 14040514 NUT new
0,31 
43 82271400 SCREW -M8 X 25- new
0,95 
44 219344 WASHER new
0,27 
45 16286127 SCREW -M6 X 20- new
0,36 
46 12640678 WASHER new
1,56 
47 244223 CLIP new
3,83 
48 84975900 PROTECTIVE COIL new
12,32 
49 82271400 SCREW -M8 X 25- new
0,95 
50 70003528 458 SPIDER COVER PISTON KIT new
1.377,98 
51 70003529 458 SPIDER ROOF PISTON KIT new
1.535,47 
52 88035900 COMPL. LH WIRING HARNESS new
197,68 
53 88036000 COMPL. RH WIRING HARNESS new
228,89